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TEST REPORT

CLIENT : AT WORK

HR EARLE ‘& BATH STREETS
PARNELL AUCKLAND

TEET NUMBER
ISSUE DATE
ERINT DATE

NEW ZEALAND

EAMPLE DESCRIPTICH

THESE

Clients Fef: “Haleyon Collection*

Green jacquard woven back coated fabric
Hom Composition: Polyester

Mags: 405g/m2

End Use: Upholetery

RESULTS MUST BE COMSIDERED IN CONJUNCTION

WITH THE COMMENTS ON THE FOLLOWING PAGE (S}

Material Specification provided by client:
Hominal ‘Composition: Polyester
Nominal Mass: 405g/m2

AS/NZS

1530 .3 ~1595%

RESULTS:

REGULATORY INDICES:

2063967 1

Simultaneocus determinaticn of Ignitability, Flame
Propagation, Heat Release and Smoke Release
Face tested: - Face

Date tested: -08/05/2014

Mean
Igniticn. time .39 min 057
Flame propagation time Nil -] Nil
Heat release integral 24.5 kJ/m2 1:3
smoke release, log d -0..1909 0.0217
Optical density, d 0.6506 fm
Humber of specimens ignited: 5
Humber of specimens tested: )
Ignitability Index 13 Range
Spread of Flame Index ] Range
Heat Evolved Index o Range
Smoke Developed Index 7 Range

CONTINUED NEXT PAGE
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Standard Error

Q-20
0-10
0=10
a-10
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HEM ZEEALAND

Companta:

These reEalia only ADPlY. Ta Che epsacimen moanbed; as deacribed in thls repotrh.

The resulias oL this Tire Cesc mAY D& uwesd To directly assesa Tire hazard,
but it should be recognized that a single-tast mechod will not provide & full
moanddimit of Clre limgaicd wrlel wll fLire gendltions.

Tha reaction af  Ehin unauppasted flaxible mateplals to flama
impingement can be asasssed in accordance with AB I530.2:

HHars maceriale of chickness Leas thanm ZEm that are aufficlancly
flaxible to ba bent by hard arcund a mandrel of 2mm diameter

& lepsd are gibiected b Elss feat describad herein, Lheay ahauld
alac be sabjected to the tast in AS 1530.32.

Each test gpecimen-had an unattached backing. af 2.5mm thick
Tibre relnforced cenent board.

Specimens tended to [lash before Ignicion: lanlition was based
on the accurance of a single 'flash of flame which lastad
Ioager Chan 140 secanda.

The aspecin=fa melted and flowed away from the aresa of madlous heat
during tha teat.” Doa to this phanomand, 1T ahould ba racosniaad
that-thies teat cesult may nob be a Erie iodicatlon of  the product's
fire Fazard proparcied.

Rach teeC specimen wad rastrainad on Che axposed face Dy a Laver

of galwvanised welded = ra- mash made .from wire of nominal diamater
O-8mm and nominal spacing 12mm in both Afrectlans’ and securaly Cixed
Eo & backing board BE four points each -100mm" from’ the centra of the
Ramglse and Ths asseably clampad in Cour placan,

T allow Tres movemsent of Asmple UEing ceatling all cormers Wers faldead away
from the alamps.
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